(900356@

A91-210

English - Francais — Deutsch - Italiano - Espafiol - Polski
Instruction Manual / Manuel d’instructions / Bedienungsanleitung /
Manuale d’istruzioni / Manual de Instrucciones / Instrukcja Obstugi

English: Thank you for purchasing this product. Please read these instructions carefully
before you assemble or use this product. Each language has a separate section.

Francais: merci d’avoir acheté ce produit. Veuillez lire attentivement ces instructions
avant de |'assembler et de I'utiliser. Chaque langue est couverte individuellement.

Deutsch: Vielen Dank fiir den Kauf dieses Produkts. Lesen Sie diese Anleitung
sorgfaltig durch, bevor Sie dieses Produkt montieren oder verwenden. Jede Sprache
hat einen gesonderten Abschnitt.

Italiano: Grazie per aver acquistato questo prodotto. Leggere attentamente le istruzioni,
prima di montare o utilizzare il prodotto. E presente una sezione per ogni lingua.

Espaiiol: Gracias por adquirir este producto. Lea detenidamente las instrucciones
antes de montarlo o utilizarlo. Se dedica una secciéon a cada idioma.

Polski: Dziekujemy za zakup naszego produktu. Prosimy o uwazne przeczytanie
instrukcji przed rozpoczeciem montazu i uzytkowania produktu. Instrukcja podzielona
jest na kilka sekcji w réznych jezykach.



English - Francais — Deutsch - Italiano — Espafiol — Polski
Important Safety Information

You must read and ensure you understand this manual before assembling this product. Always follow
all warnings and instructions.

Keep this manual in a safe place for future reference.

If any part of this product is missing or damaged please contact the retailer so that replacement parts
can be sent to you. Do not attempt to use the product if there are parts missing or damaged.

Check the product before each use to ensure all parts are secure and fastened correctly. Remember,
fixings can sometimes loosen over time so you must check the product thoroughly before every use.

It is the responsibility of the owner of this product to ensure all users of this product are made aware
of how to use the product safely.

This product is suitable for domestic, home use only.

WARNING: YOU ARE RESPONSIBLE FOR YOUR OWN SAFETY

e Always consult your doctor before undertaking any exercise program

e Injuries to health may result from excessive or incorrect training

° Have your doctor review your diet and training plans so they can advise you of a workout
routine that is safe for you to adopt

° Remove jewellery or anything else that may catch or snag before exercising

Always wear suitable clothing and footwear when exercising. Do not wear loose clothing that

could get caught

Ensure any long hair is put up so that it does not get caught

After eating wait 1 to 2 hours before exercising

To prevent injury always ensure you warm up properly before exercising

We recommend you never do strenuous exercise alone. There should always be someone

available to assist you

e If you feel any pain or dizziness whilst exercising stop immediately, rest and seek medical
attention

e  This product must only be used on a dry, level surface

Always use this product in adequate space, ensuring there is enough clearance either side

and room to move around the product safely

Use this product only in the intended way

You must ensure that all parts and fixings are secure and safe before each use

Do not use this product if there are signs of damage or excessive wear

Keep children and pets away from this product at all times

Care must be taken when moving the product to avoid injury. Seek assistance where

required

¢ The maximum user weight is 120 Kg.

Note: This list should not be taken as exhaustive

English - Francais — Deutsch - Italiano — Espafiol — Polski
Assembly

Ensure you follow all assembly diagrams and instructions

Assembly diagrams must be followed in the correct order

You may need at least one person to help you with assembly

Tighten fixings by hand in the beginning to allow for proper alignment. Once all fixings are in
place tighten fully

° Do not use the product until you are sure that it is assembled correctly and is safe for use



English - Frangais - Deutsch - Italiano — Espanol — Polski
Information De Sécurité Importante

Vous devrez lire et comprendre ce manuel avant d’assembler ce produit. Veillez a toujours en
respecter les avertissements et instructions.

Gardez ce manuel en lieu s(r, afin de pouvoir vous y reporter ultérieurement.

En cas de pieces manquantes ou endommagées, veuillez contacter le détaillant, qui fera le nécessaire
pour vous envoyer des piéces de rechange. N’essayez pas d’utiliser ce produit si des piéces manquent
ou sont endommagées.

Vérifiez avant chaque utilisation que les piéces du produit sont solidement fixées et bien attachées.
Les fixations pouvant se desserrer a la longue, n‘oubliez pas de vérifier soigneusement le produit
avant chaque utilisation.

Il incombe au propriétaire de ce produit de veiller a ce que tous ses utilisateurs apprennent a I'utiliser
sans danger.

Ce produit ne convient qu’a un usage domestique, par des particuliers.

AVERTISSEMENT : VOUS ETES RESPONSABLE DE VOTRE PROPRE SECURITE

e N'oubliez pas de consulter votre médecin avant d’entreprendre un programme d’exercices,
quel qu‘il soit.

e L’entrainement excessif ou mal exécuté peut nuire a la santé du pratiquant.

e Demandez a votre médecin de faire le point sur votre régime et votre programme
d’entrainement pour vous recommander une séance d’entrainement adaptée a votre
condition physique.

e Avant I'exercice, retirez vos bijoux ou tout autre objet susceptible de s’accrocher ou de
casser.

° Portez toujours les vétements et chaussures adaptés a votre programme d’exercices. Ne
portez pas de vétements amples, qui pourraient s’accrocher.

e Les pratiquants aux cheveux longs s’attacheront les cheveux en queue-de-cheval, pour éviter
d’étre génés.

e Attendez une ou deux heures apres les repas avant d’exécuter votre programme d’exercices.

e Veillez a toujours vous échauffer suffisamment avant I’exercice, pour éviter les blessures.

° Nous vous recommandons de ne jamais pratiquer seul un entrainement intensif. Une
personne devrait toujours étre présente, pour vous assister en cas de besoin.

° En cas de douleurs ou de vertiges pendant I’'entrainement, arrétez-vous immédiatement,
reposez-vous et consultez votre médecin.

° N‘utilisez ce produit que sur une surface séche et plane.

° N’utilisez ce produit que dans un espace suffisant, en veillant a disposer d’assez de place de
part et d'autre et pour pouvoir en faire le tour sans risque.

e N'utilisez ce produit que de la maniéere prévue par ses concepteurs.

e Il vous incombe de veiller a ce que toutes les piéces et fixations du produit soient
bien attachées et sécurisées avant chaque utilisation.

e N'utilisez pas ce produit s'il porte des signes de détérioration ou d’usure excessive.

e Maintenez toujours les enfants et les animaux domestiques a I’écart de ce produit.

e  Sivous déplacez ce produit, prenez les précautions qui s‘imposent pour éviter les blessures.
Faites-vous aider en cas de besoin.

e Le poids maximum de l'utilisateur est de 120 Kg.

Remarque : cette liste n'est pas exhaustive.

English - Frangais - Deutsch - Italiano - Espanol - Polski
Assemblage

Veillez a suivre les schémas d’assemblage et instructions.

Les schémas d’assemblage doivent étre suivis dans I'ordre indiqué.

Vous pourriez devoir vous faire aider par au moins une personne pour assembler ce produit.
Ne serrez les fixations qu’a la main au départ, pour pouvoir bien les aligner. Vissez-les
solidement aprés les avoir toutes installées.

e N'utilisez pas le produit avant d’étre slr qu’il a été correctement assemblé et qu’il peut I'étre
sans risque.



English - Francais — Deutsch - Italiano — Espafiol - Polski
Wichtige Sicherheitshinweise

Lesen Sie diese Anleitung vor der Montage dieses Produktes und vergewissern Sie sich, dass Sie sie
verstanden haben. Befolgen Sie stets alle Warnungen und Hinweise.

Bewahren Sie dieses Handbuch zur spateren Einsichtnahme sicher auf.

Falls ein Teil des Produkts fehlt oder beschddigt ist, wenden Sie sich bitte an den Handler, damit
Ersatzteile an Sie versandt werden kénnen. Versuchen Sie nicht, das Produkt zu verwenden, falls Teile
fehlen oder beschadigt sind.

Uberpriifen Sie das Produkt vor jedem Gebrauch, um sicherzustellen, dass alle Teile sicher und richtig
befestigt sind. Denken Sie daran, dass sich Befestigungen im Laufe der Zeit manchmal lockern kénnen.
Daher muss das Produkt vor jeder Benutzung griindlich geprift werden.

Es liegt in der Verantwortung des Eigentimers dieses Produkts zu gewahrleisten, dass allen Benutzern
die sichere Verwendung dieses Produktes richtig erklart wird.

Dieses Produkt eignet sich nur fir den Hausgebrauch.

WARNUNG: SIE SIND FUR IHRE EIGENE SICHERHEIT VERANTWORTLICH

e Holen Sie vor der Durchflihrung eines Trainingsprogramms stets den Rat Ihres Arztes ein.

o UbermaéBiges oder falsches Trainieren kann zu Gesundheitsschaden fiihren.

e Lassen Sie Ihren Arzt Ihre Ernahrung und Trainingsplane tberpriifen, damit er Sie bzgl. Einer
fiir Sie sicheren Ubungsroutine beraten kann.

e Entfernen Sie vor dem Training Schmuck oder andere Gegensténde, die sich verfangen oder
verhaken kénnen.

e Tragen Sie beim Training stets geeignete Kleidung und Schuhe. Tragen Sie keine weite
Kleidung, die sich verfangen kdnnte.

e Stellen Sie sicher, dass langes Haar nach oben gebunden wird, so dass es nicht eingeklemmt
werden kann.

e Warten Sie nach dem Essen 1 bis 2 Stunden, bevor Sie trainieren.

e Warmen Sie sich vor jedem Training auf, um Verletzungen zu vermeiden.

e  Wir empfehlen Ihnen, anstrengende sportliche Ubungen niemals allein zu machen. Es sollte
immer jemand zur Verfigung stehen, um Sie zu unterstitzen.

e  Beim Auftreten von Schmerzen oder Schwindel beim Training brechen Sie sofort ab, ruhen
sich aus und suchen einen Arzt auf.

° Dieses Produkt darf nur auf einer trockenen, ebenen Oberflache verwendet werden.

e Verwenden Sie dieses Produkt an einem ausreichend gerdaumigen Platz, an dem es genligend
Freiraum auf jeder Seite gibt, um sich sicher um das Produkt herum zu bewegen.

e Verwenden Sie das Produkt nur in der daflir vorgesehenen Art und Weise.

e Sie miissen sicherstellen, dass alle Teile und Befestigungen vor jeder Benutzung
fest und sicher sind.

¢ Verwenden Sie dieses Produkt nicht, wenn Anzeichen von Beschadigung oder ibermaBigem
VerschleiB3 vorliegen.

e Halten Sie Kinder und Haustiere immer von diesem Produkt fern.

e Seien Sie vorsichtig beim Bewegen des Produkts, um Verletzungen zu vermeiden. Holen Sie
sich bei Bedarf Hilfe hinzu.

* Das maximale Benutzergewicht betragt 120 Kg.

Hinweis: Diese Liste erhebt keinen Anspruch auf Vollstandigkeit.

English — Francais — Deutsch - Italiano - Espanol - Polski
Montage

e Befolgen Sie alle Montagepldne und Anweisungen.

e Folgen Sie den Montageschaubildern in der richtigen Reihenfolge.

e Bei der Montage kann die Unterstlitzung von mindestens einer weiteren Person erforderlich
sein.

e Ziehen Sie die Befestigungen anfangs von Hand an, um eine richtige Ausrichtung zu
ermoglichen. Sobald alle Befestigungen angebracht sind, ziehen Sie diese fest an.

¢ Verwenden Sie das Produkt nicht, bis Sie sicher sind, dass es richtig montiert und flr den
Einsatz sicher ist.



English - Frangais — Deutsch - Italiano - Espanol - Polski
Informazioni Importanti Sulla Sicurezza

Prima di montare il prodotto, leggere attentamente il manuale in tutte le sue parti. Rispettare sempre
tutte le avvertenze e le istruzioni indicate.

Conservare il manuale in un luogo sicuro, per poterlo consultare in futuro.

Nel caso in cui una o piu parti del prodotto siano danneggiate o mancanti, rivolgersi al rivenditore per
richiedere le parti di ricambio. Non cercare di utilizzare il prodotto, se una o piu parti sono
danneggiate o mancanti.

Ispezionare sempre il prodotto prima di ogni utilizzo, verificando che tutte le parti siano montate
correttamente. Attenzione: gli elementi di fissaggio possono allentarsi con il passare del tempo.
Ispezionare il prodotto in tutte le sue parti prima di ogni utilizzo.

1l proprietario del prodotto avra la responsabilita di verificare che chiunque adoperi il prodotto sia in
grado di utilizzarlo in modo sicuro.

Questo prodotto € solo per uso domestico.

ATTENZIONE: OGNUNO E RESPONSABILE DELLA SUA SICUREZZA

e Consultare sempre un medico prima di intraprendere un programma di esercizi

e Un allenamento eccessivo o errato pud causare infortuni o problemi di salute

e Chiedere a un medico di esaminare il programma di allenamento e il regime alimentare per
definire un programma di esercizi da seguire senza rischi per la salute

e Durante l'allenamento, non indossare gioielli o altri oggetti che potrebbero impigliarsi

e Indossare sempre calzature e abiti adatti all’attivita fisica, evitando vestiti troppo larghi che
potrebbero impigliarsi

e Ricordarsi di legare i capelli, se sono lunghi, per evitare che restino impigliati

e Dopo mangiato, aspettare almeno 1 o 2 ore prima di iniziare I'allenamento

° Per evitare di incorrere in infortuni, fare sempre esercizi di riscaldamento prima di iniziare
I"allenamento

e Consigliamo di non eseguire mai esercizi particolarmente impegnativi da soli: & bene che sia
sempre presente qualcuno pronto a intervenire per dare una mano

e In presenza di vertigini o sensazioni di dolore, fermarsi immediatamente, mettersi a riposo e
rivolgersi a un medico

° Questo prodotto va utilizzato unicamente su una superficie asciutta e piana

e  Utilizzare il prodotto sempre in un luogo adeguato, verificando che sia presente uno spazio
libero sufficiente sia su entrambi i lati che intorno al prodotto per potersi muovere in
sicurezza

e  Utilizzare il prodotto soltanto per gli scopi previsti

e Prima di ogni utilizzo, verificare che tutte le parti e tutti gli elementi di fissaggio
siano montati correttamente

° Non utilizzare il prodotto in presenza di segni di danneggiamento o di usura eccessiva

e I bambini e gli animali domestici vanno tenuti sempre lontani dal prodotto

° Fare sempre attenzione a non farsi male quando si sposta il prodotto e, se necessario,
chiedere aiuto a un‘altra persona.

e |l peso massimo dell'utente é di 120 Kg.

Nota: questo elenco non puo contemplare tutte le raccomandazioni possibili

English - Francgais — Deutsch - Italiano - Espanol - Polski
Montaggio

e  Seguire tutte le istruzioni e le indicazioni in figura per il montaggio del prodotto

° Le indicazioni in figura devono essere seguite nel giusto ordine

° Potrebbe essere necessario chiedere aiuto a un‘altra persona durante le operazioni di
montaggio

e Gli elementi di fissaggio vanno serrati a mano inizialmente, in modo da allinearli
correttamente. Una volta in sede, possono essere serrati tutti fino in fondo

° Prima di utilizzare il prodotto, verificare che tutte le operazioni di montaggio siano state
eseguite correttamente e che il prodotto possa essere adoperato in sicurezza



English - Francais — Deutsch - Italiano - Espafiol - Polski
Informacion De Seguridad Importante

Lea detenidamente este manual y asegurese de que entiende la informacion antes de montar el
producto. Siga siempre todas las instrucciones y 6dvertencias.

Guarde este manual en un lugar seguro como referencia futura.

Si faltaran piezas, o alguna pieza presentara danos, pongase en contacto con el comerciante para que
le envien las piezas de repuesto correspondientes. No intente utilizar este producto si faltan piezas o
alguna esta danada.

Antes de cada uso, compruebe que todas las piezas estan aseguradas y ajustadas correctamente.
Recuerde que los anclajes pueden aflojarse con el tiempo, por lo que es necesario comprobar el
producto minuciosamente antes de cada uso.

Es responsabilidad del propietario garantizar que todos los usuarios de este producto sepan coémo
utilizarlo de forma segura.

Este producto es adecuado para un uso doméstico exclusivamente.

ADVERTENCIA: USTED ES RESPONSABLE DE SU PROPIA SEGURIDAD

e Consulte siempre con su médico antes de emprender cualquier programa de ejercicio.

e Realizar ejercicio excesivo 0 de manera incorrecta puede resultar perjudicial para la salud.
Pida a su médico que revise su dieta y sus planes de ejercicio para que pueda aconsejarle
una rutina de ejercicio segura.

e Antes de hacer ejercicio, quitese las joyas o cualquier otro objeto que pueda trabarse o
engancharse.

e Lleve siempre prendas de vestir y calzado adecuados cuando haga ejercicio. No se ponga

prendas holgadas que puedan engancharse.

Si tiene el pelo largo, recojaselo para evitar que se enganche.

Después de comer, espere entre 1 y 2 horas antes de hacer ejercicio.

Para evitar lesiones, asegurese de realizar un calentamiento adecuado antes del ejercicio.

Se recomienda no hacer nunca ejercicio extenuante sin compafiia. Deberia haber siempre

alguien disponible para ayudarle.

e Sidurante el ejercicio siente algun dolor o mareo, deténgase inmediatamente, descanse y
busque asistencia médica.

Este producto debe utilizarse solo en una superficie seca y plana.

e  Utilice siempre este producto en un espacio adecuado, garantizando que hay suficiente
margen a ambos lados y espacio para moverse alrededor del producto de manera segura.

e  Utilice este producto del modo previsto exclusivamente.

e Antes de cada uso, debe comprobar que todas las piezas y anclajes estan
debidamente ajustados y son seguros.

e No utilice el producto si hay signos de dafio o desgaste excesivo.

Mantenga a los nifios y animales alejados de este producto en todo momento.
Al mover el producto, es necesario tener cuidado para evitar posibles lesiones. Busque
asistencia cuando la requiera.

e El peso maximo del usuario no puede exceder 120 Kg.

Nota: La presente lista no debe considerarse una enumeraciéon exhaustiva.

English - Frangais — Deutsch - Italiano - Espanol - Polski
Montaje

Asegurese de seguir todos los esquemas y las instrucciones de montaje.

Los esquemas deben seguirse en el orden adecuado.

Puede que necesite la ayuda de otra persona para montar el producto.

Primero apriete los anclajes con las manos para permitir una alineacién adecuada. Una vez
instalados todos los anclajes, ajustelos firmemente.

e No utilice este producto hasta confirmar que se ha ensamblado correctamente y es seguro
para su uso.



English - Francgais - Deutsch - Italiano - Espanol - Polski
Wazne Informacje Dotyczace Bezpieczenstwa

Przed rozpoczeciem montazu produktu nalezy uwaznie zapoznac sie z informacjami zawartymi w
niniejszej instrukcji. Zawsze zwracaj uwage na ostrzezenia i postepuj zgodnie z zaleceniami.

Zachowaj te instrukcje w bezpiecznym miejscu do wykorzystania w przysztosci.

Jesli brakuje jakiejkolwiek czesci produktu lub co$ wyglada na uszkodzone, skontaktuj sie ze sklepem,
aby wymieni¢ te czes$¢. Nie probuj uzywac produktu, jesli jest on niekompletny lub uszkodzony.

Sprawdzaj produkt przed kazdym uzyciem, aby upewnié sie, ze wszystkie czesci sq zabezpieczone i
poprawnie zamocowane. Pamietaj, ze mocowania mogq ulec poluzowaniu po pewnym czasie, dlatego
trzeba je doktadnie sprawdzac przed kazdym uzyciem produktu.

Wiasciciel odpowiada za to, ze wszyscy uzytkownicy produktu wiedzg, jak z niego bezpiecznie
korzystac.

Produkt jest przeznaczony wytgcznie do uzytku domowego.

OSTRZEZENIE: ODPOWIADASZ ZA SWOJE BEZPIECZENSTWO

e  Przed rozpoczeciem intensywnego treningu skonsultuj sie z lekarzem.

e  Zbyt intensywne lub Zle dobrane ¢wiczenia mogg prowadzi¢ do urazoéw i uszczerbku na
zdrowiu.

e Popros lekarza o przejrzenie Twojej diety i planu ¢éwiczen, aby wybrac dla Ciebie bezpieczny
program treningowy.

e Do ¢wiczen zdejmij catg bizuterie i wszystko, co mogtoby zaczepic sie lub zostac
przytrzasniete podczas treningu.

e  Zawsze zakfadaj odpowiednie obuwie i stroj do ¢wiczen. Nie zaktadaj luznych ubran, ktore

mogaq fatwo zaczepic sie o cos.

Jesli masz dtugie wtosy, pamietaj o upieciu ich przed ¢éwiczeniami.

Po positku odczekaj 1 do 2 godzin, zanim rozpoczniesz ¢wiczenia.

Aby zapobiec urazom, pamietaj o odpowiedniej rozgrzewce przed wiasciwymi éwiczeniami.

Zalecamy, aby nigdy nie wykonywac¢ forsownych éwiczern samemu. W poblizu zawsze

powinna by¢ druga osoba, ktéra w razie czego moze pomaoc.

e Jesli odczuwasz bdl lub zawroty gtowy, natychmiast przerwij ¢wiczenia, odpocznij i skonsultuj
sie z lekarzem.

e  Produkt mozna uzywac wytacznie na suchym, ptaskim podtozu.

e Ustaw produkt w taki sposob, aby wokot niego byta wystarczajgca ilos¢ miejsca,
umozliwiajgca bezpieczny dostep i wykonywanie ¢wiczen.

e  Zawsze uzywaj produktu zgodnie z przeznaczeniem.

e Przed kazdym uzyciem trzeba sie upewnic, ze wszystkie elementy sa pewnie i
bezpiecznie zamocowane.

e Nie uzywaj produktu, jesli wyglada na uszkodzony lub zniszczony.

e Drzieci i zwierzeta domowe zawsze trzymaj z dala od produktu.dzieci i zwierzat domowych do
produktu.
Przesuwajac produkt, zachowaj ostroznos¢, aby uniknaé urazu. W razie potrzeby popros o
pomoc drugg osobe.

¢ Maksymalna waga uzytkownika nie moze przekroczy¢ 120 kg.

Uwaga: Powyzsza lista zalecen moze by¢ niepeina.

English - Francgais - Deutsch - Italiano - Espanol - Polski
Montaz

Postepuj zgodnie ze schematami montazu i instrukcjami.

Czynnosci pokazane na schematach trzeba wykonywac w okreslonej kolejnosci.

Przy montazu przyda sie pomoc drugiej osoby.

Najpierw dokre¢ mocowania recznie, aby umozliwi¢ dopasowanie tgczonych elementéw. Po
uzyskaniu wiasciwego ustawienia dokre¢ mocowania z petng sita.

e Nie korzystaj z produktu dopdki nie masz pewnosci, ze jest prawidtowo ztozony i gotowy do
bezpiecznego uzycia.



English - Francais — Deutsch - Italiano — Espaiiol - Polski
Part List / Liste De Pieces / Teileliste / Elenco Dei Componenti
Lista De Piezas / Lista Czesci

x8:

+1 (spare)

M10x65

________________________

M10x35 M10x140 M8x65
(B]x 1 v]x 1 .x 1
% e, ==}

M10x60

@@E

M10x50

____________________________________________________________________________________________________



jare

=

English - Francais — Deutsch - Italiano — Espafiol - Polski
Assembly

Insert Upper Bar (4) into the Lower Bar (2)

Attach Rear Support Bar (3) to Upper Bar (4) & Lower Bar (2) using M10 x
65mm Bolt, Nut & Washers (13)

Attach Center Base Piece (21) to Left Base Piece (1) & Right Base Piece
(19) using M10 x 70mm Bolts, Nuts & Washers (12). Place assembled
Lower Bar (2) & Rear Support Bar (3) onto Base & secure with M10 x
70mm Bolt, Nut & Washers (12)

English - Frangais - Deutsch - Italiano — Espanol - Polski
Assemblage

Insérez la Barre Supérieure (4) dans la Barre Inférieure (2)

Attachez la Barre de Support Arriere (3) a la Barre Supérieure (4) & Barre
Inférieure (2) en utilisant des Rondelles, Ecrous & Boulons M10 x 65mm
(13)

Attachez la Piece de Base Centrale (21) au Piece de Base Gauche (1) &
Piece de Base Droite (19) en utilisant des Rondelles, Ecrous & Boulons
M10 x 70mm (12). Placez la Barre Inferieure (2) & la Barre de Support
Arriere (3) assemblée sur le Pied & sécurisée avec des Rondelles, Ecrous &
Boulons M10 x 70mm (12)

English - Frangais - Deutsch - Italiano - Espafiol — Polski
Montage

Obere Stange (4) in untere Stange (2) einsetzen

Hintere Stltze (3) an oberer Stange (4) und unterer Stange (2) mit M10 x
65 mm Schrauben, Muttern und Unterlegscheiben (13) befestigen
Befestigen Sie das mittlere Unterteil (21) am linken Unterteil (1) und das
rechte Unterteil (19) mit M10 x 70mm Schrauben, Muttern und
Unterlegscheiben (12). Fertig montierte untere Stange (2) und hintere
Stutze (3) mit M10 x 70 mm Schrauben, Muttern und Unterlegscheiben
(12) auf Grundrahmen befestigen



-

-

-

English - Frangais — Deutsch - Italiano - Espanol — Polski
Montaggio

Inserire la barra superiore (4) nella barra inferiore (2)

Fissare la barra di supporto posteriore (3) alla barra superiore (4) e alla
barra inferiore (2) con la vite M10 x 65 mm, il dado e le rondelle (13)
Attaccare il pezzo di base del centro (21) al pezzo di base sinistro (1) e
alla base destra (19) con la vite, dado e rondelle M10 x 70mm (12). Dopo
averle assemblate, posizionare la barra inferiore (2) e la barra di supporto
posteriore (3) sulla base e fissare con la vite M10 x 70 mm, il dado e le
rondelle (12)

English - Frangais - Deutsch - Italiano - Espanol - Polski
Montaje

Introduzca la barra superior (4) en la barra inferior (2).

Ajuste el soporte posterior (3) a la barra superior (4) y la barra inferior (2)
mediante el perno M10 de 65 mm, la tuerca y las arandelas (13).

Fije la pieza base central (21) a la pieza base izquierda (1) y la pieza base
derecha (19) utilizando pernos, tuercas y arandelas (12) de M10 x 70 mm.
Coloque la barra inferior (2) y el soporte posterior (3) ya montados sobre
la base y ajuste mediante el perno M10 de 70 mm, la tuerca y las
arandelas (12).

English - Francais - Deutsch - Italiano - Espanol - Polski
Montaz

Wsun gérng belke (4) w dolng belke (2).

Zamocuj tylna podpore (3) do gornej belki (4) i dolnej belki (2) za pomocq
$rub M10 x 65 mm i nakretek z podktadkami (13).

Przymocuj element podstawy centralnej (21) do lewej podstawy (1) i
prawej podstawy (19) przy uzyciu $rub, nakretek i podktadek M10 x 70mm
(12).Umiesc¢ potaczong dolng belke (2) i tylng podpore (3) na podstawie i
zamocuj za pomocg srub M10 x 70 mm i nakretek z podktadkami (12).

-10-



English - Francais - Deutsch - Italiano - Espaiol - Polski
Assembly / Assemblage / Montage / Montaggio / Montaje / Montaz

.x8
.x2

-11-



English - Francais — Deutsch - Italiano — Espanol — Polski
Assembly

. Attach Centre Arm Bar (5) to Upper Bar (4) with M10 x 140mm Bolt,

Nut & Washers (17) & Locking Pin (20)
Insert Handles (6) into Centre Arm Bar (5) & secure with M10 x 35mm
Bolt Washer (16)

. Attach Top Arm Bar (7) to Upper Bar (4) & secure with M10 x 65mm

Bolt, Nut & Washers (13)

. Attach Top Left Hand Grip (8) & Top Right Hand Grip (9) to the Top

Arm Bar (7) using M10 x 60mm Bolt & Washer (14) & M10 x 50mm
Bolt & Washer (15)

English — Frangais - Deutsch - Italiano - Espanol - Polski
Assemblage

. Attachez la Barre de Bras Centrale (5) A la Barre Supérieure (4) avec
les Rondelles, Ecrou & Boulon M10 x 140mm (17) & Goupille de
Verrouillage (20)

Insérez les Poignées (6) dans la Barre de Bras Centrale (5) & sécurisez
avec un Rondelle et Boulon M10 x 35mm (16)

Placez la Barre de Bras Supérieure (7) sur la Barre Supérieure (4) &
sécurisée avec une des Rondelles, Ecrous & boulons M10 x 65mm (13)
. Attachez la Poignée Supérieure Gauche (8) & Poignée Supérieure
Droite (9) a la Barre de Bras Supérieure (7) en utilisant des Rondelles
& Boulons M10 x 60mm (14) & Rondelles & boulons M10 x 50mm (15)

English - Francais - Deutsch - Italiano - Espafiol - Polski
Montage

Mittelstange (5) an oberer Stange (4) mit M10 x 140 mm Schrauben,
Muttern, Unterlegscheiben (17) und Sicherungsstift (20) befestigen
Griffe (6) in Mittelstange (5) einsetzen und mit M10 x 35 mm
Schraube/Unterlegscheibe (16) sichern

Obere Griffstange (7) an oberer Stange (4) befestigen und mit M10 x
65 mm Schrauben, Muttern und Unterlegscheiben (13) sichern

Linken oberen Handgriff (8) und rechten oberen Handgriff (9) mit M10
x 60 mm Schrauben/Unterlegscheiben (14) und M10 x 50 mm
Schrauben/Unterlegscheiben (15) an oberer Griffstange (7) befestigen

-12-



English - Francgais — Deutsch - Italiano - Espanol - Polski
Montaggio

Fissare la barra centrale del braccio (5) alla barra superiore (4) con la
vite M10 x 140 mm, il dado, le rondelle (17) e il perno di fermo (20)
Inserire le maniglie (6) nella barra centrale del braccio (5) e fissare
con la vite M10 x 35 mm e la rondella (16)

Fissare la barra superiore del braccio (7) alla barra superiore (4) e
fissare con la vite M10 x 65 mm, il dado e le rondelle (13)

Fissare I'impugnatura superiore della mano sinistra (8) e I'impugnatura
superiore della mano destra (9) alla barra superiore del braccio (7)
con la vite M10 x 60 mm e la rondella (14) e con la vite M10 x 50 mm
e la rondella (15)

English - Francais — Deutsch - Italiano - Espanol - Polski
Montaje

. Ajuste el asidero central (5) a la barra superior (4) mediante el perno

M10 de 140 mm, la tuerca y las arandelas (17) y el pasador de
bloqueo (20).

Introduzca los mangos (6) en el asidero central (5) y ajustelos
mediante el perno M10 de 35 mm vy la arandela (16).

. Acople el asidero superior (7) a la barra superior (4) y ajuste mediante

el perno M10 de 65 mm, la tuerca y las arandelas (13).

. Ajuste el asa superior izquierda (8) y superior derecha (9) al asidero

superior (7) mediante el perno M10 de 60 mm y la arandela (14) vy el
perno M10 de 50 mm vy la arandela (15).

English - Francais - Deutsch - Italiano - Espanol - Polski
Montaz

Zamocuj srodkowg belke ramion (5) do goérnej belki (4) za pomocq
sruby M10 x 140 mm i nakretki z podktadkami (17), a nastepnie
zabezpiecz sworzniem blokujgcym (20).

Umies¢ uchwyty (6) w srodkowej belce ramion (5) i zamocuj je za
pomocg $rub M10 x 35 mm z podktadkami (16).

Zamocuj goérng belke ramion (7) do gornej belki (4) za pomocg $rub
M10 x 65 mm i nakretek z podktadkami (13).

Zamocuj lewy gorny uchwyt (8) i prawy gorny uchwyt (9) do goérnej
belki ramion (7) za pomoca $ruby M10 x 60 mm z podktadkg (14) oraz
sruby M10 x 50 mm z podktadka (15).

-13-



x
N

x
N

x
N

x
N

X
-

<) €] €l (€] [€] &

x

English - Francais — Deutsch - Italiano - Espanol - Polski
Assembly / Assemblage / Montage / Montaggio / Montaje / Montaz

-

C:; -

o

14

-14-



English - Francais — Deutsch - Italiano — Espafiol — Polski
Assembly

. Attach Back Cushion (10) to Upper Bar (4) with M8 x 65mm Bolt & Washer

(18)

. Attach Arm Cushions (11) to Centre Arm Bar (5) with M8 x 65mm Bolt &

Washer (18)

English - Frangais — Deutsch - Italiano — Espanol - Polski
Assemblage

. Attachez le Coussin Arriere (10) a la Barre Supérieur (4) avec des
Rondelles & boulons M8 x 65mm (18)

. Attachez les Coussins de Bras (11) a la Barre de Bras Centrale (5) avec
des Rondelles & Boulons M8 x 65mm (18)

English - Frangais — Deutsch - Italiano - Espanol - Polski
Montage

Rickenpolster (10) an der oberen Stange (4) mit M8 x 65 mm Schraube
und Unterlegscheibe (18) montieren

. Armpolster (11) an Mittelstange (5) mit M8 x 65 mm Schraube und

Unterlegscheibe (18) montieren

English - Francais — Deutsch - Italiano - Espanol — Polski
Montaggio

Fissare il cuscino posteriore (10) alla barra superiore (4) con la vite M8 x

65 mm e la rondella (18)

. Fissare i cuscini del braccio (11) alla barra centrale del braccio (5) con la
vite M8 x 65 mm e la rondella (18)

English - Frangais — Deutsch - Italiano - Espanol - Polski
Montaje

. Ajuste el respaldo (10) a la barra superior (4) mediante el perno M8 de 65

mm y la arandela (18).

. Ajuste los reposabrazos (11) al asidero central (5) mediante el perno M8

de 65 mm y la arandela (18).

English - Francgais - Deutsch - Italiano - Espanol - Polski
Montaz

Zamocuj oparcie (10) do belki gérnej (4) za pomocg $ruby M8 x 65 mm z
podktadkg (18).

Zamocuj podtokietniki (11) do srodkowej belki ramion (5) za pomoca Srub
M8 x 65 mm z podkiadki (18).

-15-



English — Francais — Deutsch - Italiano - Espanol - Polski
Assembly / Assemblage / Montage / Montaggio / Montaje / Montaz

(D)X 6

-16-



